
ITEM   PART NO.     QTY.       DESCRIPTION

1 ........ 539107143 ....1 ..... Cross rail
2 ........ 539107139 ....1 ..... Tilt leg
3 ........ 539102643 ....1 ..... Anti-scalp roller
4 ........ 539102698 ....1 ..... Bushing
5 ........ 539990517 ....1 ..... Washer, 3/8
6 ........ 539108204 ....1 ..... Screw, 3/8-16 x 5, GR 5
7 ........ 539990546 ....1 ..... Nut, 3/8-16, center lock
8 ........ 539107228 ....1 ..... Clevis pin, 5/8” x 4 3/4”
9 ........ 539108203 ....1 ..... Screw, 5/8-11 x 5, GR 5
10 ......   539300256 ....1 ..... Nut, 5/8-11, nyloc
11 ...... 539107227 ....2 ..... Clevis pin, 1/2” x 1 3/4”
12 ...... 539990550 ....2 ..... Washer, 1/2
13 ...... 539976989 ....3 ..... Hairpin, #4
14 ...... 539108205 ....2 ..... Clamp plate
15 ...... 539102754 ....8 ..... Screw, 3/8-16 x 3 1/2
16 ...... 539976979 ....8 ..... Nut, 3/8-16, nyloc
17 ...... 539108245 ....1 ..... Decal, cylinder safety
18 ...... 539107770 ....1 ..... Hydraulic cylinder
19 ...... 539107872 ....2 ..... Hydraulic tee
20 ...... 539108176 ....1 ..... Hydraulic hose, 42”
21 ...... 539108177 ....1 ..... Hydraulic hose, 39 1/2”
22 ...... 539976856 ....4 ..... Wire tie

(539 prefix is optional in some applications)

1

2
3

4

5
6

7

8
9

10

11
12

13

14

15

16

17

18

19

20

21

22

13

13

12

11




